


AN JACINTO RIVER AUTHORITY

Sublethal Toxicity Evaluation
The Woodlands

Wastewater Treatment Plant No. 1

SUBMITTED TO:

UNITED STATES ENVIRONMENTAL
PROTECTION AGENCY

November 2008

ALAN PLUMMER
ASSOCIATES. INC.

ENVIRON




SAN JACINTO RIVER AUTHORITY
WASTEWATER TREATMENT PLANT NUMBER 1
SUBLETHAL TOXICITY EVALUATION

Page

[ o A - 10) =L OO PPUPOPUSTPP BRI PRS iii

LISt Of FIQUIES ..ottt ie e e s e sm e s e s et e s e iv

List Of ADBIEVIAHONS.........ooeoeieeeeeeeeeeieee e e ee e et et e e rcsasee s e e enne s srm st e e sa e e s erara v
CHAPTER 1 INTRODUCTION. ... eeerereereesccses s e sctan e e e ssnsesees e essannianas -1
CHAPTER { WASTEWATER TREATMENT PLANT NO. 1 DESCRIPTION ........... i1
[...]
MAProlects\0527\005 -0 NDOC\SummaryRpt\S TE-Fina\GJRA_Master_Doc(Final).doc i‘

Page

VIil-1
Viil-1
Vii-2
Vill-6
VIil-7

1X-1
1X-1
iIX-4

X-1




No.

-1
V-1

V-2

Vi-1

Vi-2

vil-1

Vil-2
Vil-3
Vii-4
Vii-5
Vi-6
Vil-7
VIi-8
VHI-1
VHI-2
VIH-3

Vili-4

VHI-5
IX-1

IX-2

IX-3

LIST OF TABLES

Description Page
Wastewater Treatment Plant No. 1 Permit Effluent Limits .................. -1
Wastewater Treatment Plant No. 1 Treatment Units...........c..ccooeeieene -5
Whole Effluent Toxicity Test Dilution Sefies ...........cccoccviiviiinnnninnne iv-2
Whole Effluent Toxicity Test Compliance Results
FOrWWTP NO. 1.ttt ceercec s sesnes e s se b s e s V-3
Partial Toxicity Characterization Studies .........c..cooovcimivmnnineens Vi-4
Complete Toxicity Characterization Studies ... VI-7
Effluent 10N ANalySES. ..o . eeeieeerereecreciaeteieeesene st e Vil-2
- Mock Effluent lon Analyses — December 2006 ............cocovievriiennnee. VII-3
Mock Effluent Toxicity Test ReSUltS.....c...covrmmrieiiiiniirareiee ViI-3
Water Supply pH, Alkalinity, and Hardness ........c.c.ccooveiiniinineneee Vil-5
Source Water Whole Effluent Toxicity Tests.........ccoiviimiiininns Vii-6
December 2007 lon Exchange Study ..........cccocorrienieriennicinicnennnnens ViI-7
January 2008 lon Exchange Study ... vil-9
February 2008 ion Exchange Study ........oocooieineceniie VIi-11
Colloidal Solids Investigation ...........ccocirrimine viii-2
First pH Drift Study — February 6, 2008 ..........ooociimieiiiieieee VIi-4
Second pH Drift Study — February 26, 2008 ... VIi-5
Daphnia magna 7-day Survival and Reproduction Test
— November 8, 2007 ..........coceeeeeeiececreiiimir e se e recer s vill-7
Effluent Metal Analyseé ...................................................................... Viii-8
Wastewater Treatment Plant No. 2 Permit Effluent Limits .................. 1X-1
Wastewater Treatment Plant No. 2 Treatment Units............cc..oeeeneee. 1X-3

Whole Effluent Toxicity Test Compliance Results
FOrWWTP NO. 2.t ceee e cesaanes e IX-6

MAProjects\0527\005-0 N\DOC\SummaryRpHSTE-Fina\SURA_Master_Doc{final).doc i“




LIST OF FIGURES

No. Description Page
-1 General Location Map .......ccoourieriiciereeee s e re et st e e -2
11-2 Map of The Woodlands .......c..coooeeiiiieiiieeceiecrcere e e areees -3
11-3 Wastewater Treatment Plant No. 1 Flow Diagram........c.....ccococeenna. -4
-4 Historical Effluent Quality, Monthly Average ........c...ccceoveceecerovecennn. -7
V-1 Comparison of Reference Toxicity Data for ENVIRON and EA........... V-4
1X-1 Wastewater Treatment Plant No. 2 Flow Diagram ........ccococeiceiveeees IX-2
IX-2 Effluent Hardness and Alkalinity - WWTP No. 1 and

WWTP NO. 2 ..ttt ettt e e sn e IX-5

- IX-3 Dose-Response Curves for WWTP No. 2 C. dubia Sublethal

WET Test Failures.....cooorie e IX-7
X-4 Dose-Response Curves for WWTP No. 1 C. dubia Sublethal

WET Test Failures.......o.oo oottt 1X-8
X-1 ~Alkalinity and Hardness Effect, Reproduction

from Winger and LASI@F ............e..eveeeeeeeeeeeeeeeeereeaeeesaeeenevanereeasenns X-2

M:\Projeds\oszmos—m\DOC\Summarprt\STE-Flnal\SJFlAAMaster_Doc(F‘ma!).doc iV




APAI
HCO5
Cis-SPE
CO,
COy

C. dubia
CaCOs;
CBODg
D. magna
dia

EA
EDTA
ENVIRON
EPA

ft

GAC

in

IC2s
mg/L
MGD
MH
NaThio
N
NPDES
NOEC
Numbér
)

pHi

LIST OF ABBREVIATIONS

Alan Plummer Associates, Inc.

bicarbonate ion

C15 column solid phase extraction

carbon dioxide

carbonate ion

Ceriodaphnia dubia

calcium carbonate

five-day carbonaceous biochemical oxygen demand
Daphnia magna

diameter

EA Engineering, Science and Technology, Inc.
ethylenediaminetetraacetic acid

ENVIRON International Corporation

U.S. Environmental Protection Agency

feet

granular activated carbon

inches

25% inhibition concentration

milligrams per liter

million gallons per day

moderately hard

sodium thiosulfate

nitrogen

National Pollutant Discharge Elimination System
No-observed-effect concentration

No.

percent

initial pH

M:AProjects\0527\005-0 1\DOC\SummaryRpt\S TE-Final\SJRA_Master_Doc(Final).doc \"




P. promelas

Sy

SJRA

SPE

STE

SWD

TCEQ

TDS

TIE

TRE

um

uS/cm

w/

WET

WWTP No. 1
WWTP No. 2
WWTP No. 3

LIST OF ABBREVIATIONS
(Continued)

Pimephales promelas

Significant Industrial User

San Jacinto River Authority

solid-phase extraction

sublethal toxicity evaluation

side-water depth

Texas Commission on Environmental Quality

total dissolved solids

Toxicity 1dentification Evaluation

Toxicity Reduction Evaluation

micrometer

microsiemens per centimeter

with

Whole Effluent Toxicity

The Woodlands Wastewater Treatment Plant Number 1
The Woodlands Wastewater Treatment Plant Number 2
The Woodlands Wastewater Treatment Plant Number 3

M:\Proiects\oszmos-m\DOC\Summarprl\STE-Fma!\SJRA_Master_Doc(ﬁnal).doc Vi




CHAPTER!
INTRODUCTION

The San Jacinto River Authority (SJRA) owns and operates The Woodlands Wastewater
Treatment Plant Number 1 (WWTP No. 1). SJRA is authorized under its Texas
discharge permit WQ0011401-001 to treat and dispose of treated wastewater from
WWTP No. 1 to Panther Branch (Outfall 001) or, alternatively, to Harrison Lake (Outfall
002), which are tributaries to Spring Creek in Segment No. 1008 of the San Jacinto
River Basin. The permitted annual average flow at Outfall 001 is 7.8 million gallons per
day (MGD) and the permitted annual average flow at Outfall 002 is 0.6 MGD. SJRA is
also subject to the federal National Pollutant Discharge Elimination System (NPDES)
Permit No. TX0054186. The NPDES permit limits for conventional pollutants for
Qutfall 001 are presented in Table I-1.

Table 1-1

San Jacinto River Authority
Wastewater Treatment Plant No. 1
Sublethal Toxicity Evaluation

Wastewater Treatment Plant No. 1 Permit Effluent Limits

Parameter Daily Average Effluent Limit*
Ammonia-Nitrogen, 30-day Average 3 mg/L. maximum
CBODs;, 30-day Average 10 mg/L maximum
Dissolved Oxygen, at all times 4.0 mg/L minimum
Total Suspended Solids, 30-day Average 15 mg/L. maximum

“The above permit limits are the same for both the Texas discharge permit and the NPDES permit for
Outfall 001.

Both permits require whole effluent toxicity (WET) testing with a water flea Ceriodaphnia
dubia (C. dubia) and a fish Pimephales promelas (P. promelas) (common name fathead
minnow). In August of 2005 SJRA initiated a sublethal toxicity evaluation (STE) in
response to sporadic sublethal WET test failures in the C. dubia test. This STE effort

was a proactive measure on the part of SJRA and not a permit requirement. SJRA has
worked over the past three years to characterize and identify the cause of sporadic

sublethal toxicity. The efforts have included the following:

-1

MAPojects\0527\005-0 NDOC\Summary RphSTE-Final\SJRA_Master_Doc{Final).doc




» Toxicity characterizations e lon exchange treatment of effluent

* Mock effluent testing » Source water WET and water

e WET testing with an alternative chemistry testing

organism e Chemical analyses of effluent
e WET testing under carbon dioxide e Chemical inventory of industrial
(CO,) atmosphere and commercial businesses in the
service area

« Significant Industrial User
Investigation « WWTP No. 1 and WWTP No. 2
WET comparisons

The following chapters provide a description of the WWTP No. 1 treatment processes
and historical performance, an identification of the team conducting the STE, a summary
of the routine WET test results since 2004, a summary of the STE studies, a comparison
of WET test data for WWTP No. 1 to WET test data for Wastewater Treatment Plant

Number 2 (WWTP No. 2), and conclusions based on currently available data.

M:\Pfojecls\0527\00501\DOC\Summrpri\STE-Finax\SJRA_Master_Doc(ﬁnal).doc "’2




CHAPTER
WASTEWATER TREATMENT PLANT NO. 1 DESCRIPTION

WWTP No. 1 is one of three plants providing wastewater services to the community of
The Woodlands, Texas, a master-planned community. The September 2008 estimated
population of The Woodlands is 88,123.

WWTP No. 1 has been in operation since 1975. The service area for WWTP No. 1 is
dominated by residential users. Additional customers include office buildings,
commercial and retail businesses, and hotels. Industrial users contribute a minimal

percentage of the effluent.

This chapter identifies the location of the plant, describes the treatment system, and
summarizes historical effluent quality data. It also provides information about the water

supply.
LOCATION

WWTP No. 1 is located in the southern part of The Woodlands. The Woodlands is
located in Montgomery County, Texas, 25 miles north of downtown Houston. Figure li-1

is a general location map, and Figure 1I-2 is a map of The Woodlands.

TREATMENT PROCESS DESCRIPTION

Since 1975 WWTP No. 1 has undergone several expansions to comply with effluent
permit limits and to accommodate increasing flows, up to the current capacity of an
annual average discharge of 7.8 MGD. WWTP No. 1 includes an activated-sludge
process that is operated in a complete-mix mode. A flow diagram of the existing liquid
and solids treatment processes is presented in Figure II-3. Table II-1 is a list of the

major treatment units and their respective sizes.

WWTP No. 1 uses chemical addition for effluent disinfection and in sludge treatment
processes. FEffluent disinfection is accomplished with chlorine gas followed by de-
chlorination with sulfur dioxide. Polymer is added to the sludge to aid in de-watering.

Prior to using the polymer for sludge de-watering, SJRA contracted with a laboratory to

-1

MAProjects\0527\005-0 1\DOC\Summary RptSTE-Fina\SJRA_Master_Doc{Final}.doc




ALAN PLUMMER

ASSOCIATES. INC.

N.T.S.

MONTGOMERY
COUNTY

WOODLANDS
BOUNDARY

O1\Acod\Woodlandsl oc.dwg.dwg_ GRANT

FIGURE fI-1

SAN JACINTO RIVER AUTHORITY
WASTEWATER TREATMENT PLANT NO. 1
SUBLETHAL TOXICITY EVALUATION
GENERAL LOCATION MAP




SONVIGOOM 3HL 40 dYIN
NOILVNIVAS ALIDIXOL TVHLIITENS
} "'ON LNV1d INJWLVIHL HILVMILSYM
ALRNOHLNV YIAIYM OLNIOVI NVS

Z-11 A_NOI4

€# dIMM
CH# dlMM
L# dLMM

SVYIAV IDIAUIS

LNIOd AYINT AlddNS ¥3ILVM
(LSTI) SUNVYL IOVHOLS QALVAIIE O
(1S9) SYNVL IOVHOLS ANNOYD O
s ST1EIM ¢

$; SWVIHLS e

LN, SAVOY e

e ShERER

PXUi SPUEIPOOMAU L\SIO\L 0-500U ZS OS2I\

LILANGUIR » SHIRNGRY 2 BFINRML M INIIRMANGG




AVYOVIQ MOT4 | 'ON LNVId INJNLV3IHL ¥ILVMILSYM

38
8
¥
»
14
=
Dely adlALeS NOLLYNIVAZ ALIDIXOL TVHLIENS 5
Jojpisusy 1 "ON LNVId LNIALVILL d3LVMILSYM ¥
MO[d SPI[0F —e——— : ALIMOHLNY ¥3AIM OLNIOVE NVS (]
MOl PINDI] ——nr m
- HOLVH3INID YOLYY3N3D
ON3537 €Il 34Nl M 0S¥ oI T )
Y3IM0d AdvMIXAY TIMOd ANVIIXNY M
€
L !
NOILYDI1ddV 3
Ny 2
+ 2
| ; 4
! s =
ss3d | _
SY¥3L53910 HANI®OIHL SY3LS3DIT
34 M1 oigoyav [ }1 ALIAVMD -1 ogouay
1138
it |
f N
¢ INVIVNE3dNS
3IVHLS 55394 1138 "\
oms
NOILYNI¥OTHO3a Q3LVAILOY _ﬁ 1“
“
Z00 TIV4LNO & SN3IU0S N33¥0S
23 SYILUI SYIAUYID SNISYB LN3NTIND
¥0 =2 - Y3LLI¥D3Q yva avE |
100 TYALNO ms AMVILYEL A¥YONOD3S NOILY¥3V l‘_v WANYI WOINYLOTH 1INV
SNISVE )y
LOVLINOD 1|¢
INRIOTHD NOILVLS
13N
TU4ONYT OL

L1¥9/9ONINIZNOS

‘ONI 'SHILVIDOSSY
YANNNTI NVTV




Table 1i-1

San Jacinto River Authority
Wastewater Treatment Plant No. 1
Sublethal Toxicity Evaluation

Wastewater Treatment Plant No. 1 Treatment Units

Type of Unit Number of Units Size
Mechanical Bar Screen 1 3.5 foot wide
Entrqnce Structure 1 22 ft x 1(_) ft, 16-ft SWD Vortex
Degritter Type Unit
Fine Bar Screens 3 3.16ft x 7.8 ftlong
o Basi 1 20 f 50 fl 14.5 L WD
Aeration Basins ) 75 it x75 ft x16 ft SWD
w/ Diffused Air System
Final Clarifiers 3 87 ft dia, 10 t SWD
Low head Automalic 2 60 ft x 21 ftx1.3 ft SWD
Chlorine Contact Basins ; gg g i gz; f):é)atﬂsﬁvvél)
1 47 ft x 23.5 ft x 23.5 ft SWD
Aerobic Digesters ? g(s) g )c;i:?1ﬂ2xft1gvf\;§\\:vv/‘1).5 ft cone
1 45 ft dia,15 ft SWD w/1.5 ft cone
Gravity Thickener 1 35 ft dia,11.5 ft SWD w/3.0 ft cone
Belt Press 1 2-meter unit
-5

M:AProjects\0527\005-0 \DOC\Summary Rp\S TE-Final\SJRA_Master_Doc(Final).doc




conduct tests of the polymer to confim that the polymer would not negatively impact

WET tests of the effluent. The polymer test data are provided on the enclosed disc.
HISTORICAL EFFLUENT QUALITY

WWTP No. 1 routinely produces high quality effluent exceeding permit requirements.
Figure -4 presents historical effluent quality data for conventional pollutants for the
period January 2004 through September 2008. Five-day carbonaceous biochemical
oxygen demand (CBODs) removal efficiency is high. For example, the average for
September 2008 was 98%.

In addition, to the extent that there may be potential toxicants in the raw wastewater,
these, too, appear to be effectively removed by the treatment processes. Results of
effluent analyses, including priority pollutant analyses, conducted for the August 2007
Texas discharge permit application and the 2006 NPDES permit application are provided
on the enclosed disc. With a few exceptions, pollutant concentrations are below the
detection limits. Concentrations of the pollutants that were detected are very low and
are not at levels that would be expected to impact WET test results.

WATER SUPPLY FOR SERVICE AREA

WWTP No. 1 effluent has low hardness and high alkalinity, which is a result of the water
quality of the source water. The water supply for The Woodlands is groundwater.
Groundwater is pumped from the Evangeline and Jasper Aquifers using wells located
throughout The Woodlands. The Evangeline and Jasper Aquifers are part of the Gulf
Coast Aquifer, which spans the Gulif Coast of Texas from the border with Mexico to the

border with Louisiana. The well locations are shown on Figure II-2.

Due to increasing demand, water levels in the aquifers have been decreasing. In
response to the decreasing well water levels and to accommodate increasing water
demand in The Woodlands and its surrounding areas, SJRA is in the early planning
phases of a project to develop nearby Lake Conroe water as a supplement to The
Woodlands water supply.

1I-6

M:\Pmieds\0527\005-01\DOC\Summarprt\STE—Flna!\SJRA_Master,_Doc( Final) doc




10
x Carbonaceous Biochemical Oxygend Demand

? © Ammonia-Nitrogen

815 , a Total Suspended Solids -
4 7
E-
E s
s
2 X A
® Sy 4
5 4 X - x‘ e
Q Xx X X %
s 3 A xxx Xoe X x 2 x® XX <% 2= :.A?‘fx X%

X

O Xy X AAA‘AAXXX xx.x XXXXXA LIV X ¥%a A Tx

2 t5—%a N o) 7.3 a—5x —bp—X b xt

A aBa = =
; A ()o A A, “ aa,
0T o0 3
o o0 o oS
o - 000000000000000062. 92.290000600 7 0000000
Jan-04 Jan-05 Jan-06 Jan-07 Jan-08
Date
Figure II-4

San Jacinto River Authority
Wastewater Treatment Plant No. 1
Sublethal Toxicity Evaluation

Historical Effluent Quality
Monthly Average

-7

M:\Proiects\0527\005-01\DOC\SurrmaryRm\STE-Final\SJRA_Masier_Doc(Fma!).doc




CHAPTER I
SUBLETHAL TOXICITY EVALUATION TEAM

To conduct the STE, SJRA engaged the services of two nationally recognized WET
testing laboratories, a consultant, and an analytical laboratory. The team members and

their respective responsibilities are as follows:

. ENVIRON International Corporation (ENVIRON), formerly Advent Group,
Inc., located in Nashville, Tennessee, performed all routine WET tests and

some of the STE investigations discussed in this report.

. EA Engineering, Science and Technology, Inc., (EA) located in Sparks,

Maryland, performed the remainder of the STE investigations.

. Eastex Environmental Laboratories, Inc., Coldspring, Texas, performed
analytical testing. Eastex subcontracted some analyses to Anacon, Inc., in
Houston, Texas; and to Test America, in Nashville, Tennessee, and
Pittsburg, Pennsylvania. Eastex also evaluated Significant Industrial Users
during 2007 and 2008.

. Alan Plummer Associates, Inc., (APAl) in Austin, Texas, assisted with the

coordination and evaluation of the STE.

lit-1

MAProjects\0527\005-0 \DOC\SummaryRpt\STE-Fina\SJRA_Mastes_Doc{Final).doc




CHAPTER IV
COMPLIANCE WHOLE EFFLUENT TOXICITY TESTING

The Texas discharge permit and the NPDES permit for WWTP No. 1 specify that WET
testing be conducted using short-term chronic toxicity tests with C. dubia, (3-brood
survival and reproduction test) and P. promelas (7-day larval survival and growth test).
Permit requirements for WET testing have changed over time. Table IV-1 lists the
[...]
(October 8, 2007, Effluent Sample)

7-Day Average pH
Survival | Number of Day® | Day | Day"
Sample : (%) Neonates Initial 2 5 6/7
Control : 100 26.6 8.3 73 7.5 7.2
Baseline in
. ] 100 19.2 8.2 8.4 8.6 8.5
Ambient Air
Baseline under
2.5% CO, 100 30 7.5@ 74 | 77 | 74
Atmosphere

(1),

(z)pH at the end of 24 hours in test cup.

pH adjusted with CO; to pH observed when the sample was received at the laboratory.

Vill-4

M:\Projects\0527\005—01\DOC\SummaryRpt\STE—Final\SJRA_Master_Doc(FinaI).doc




20p'{1BU14)90Q ™IBISEW " YHIS\BUIS- 3L SUIHATBWWNE\D OO\ H0-5 00\ 2FO\SI08 /01NN

S-lIA

‘dnd 188} Ul 8IN0Y 2 10 pue ey} Je Hd,,,
‘AI0VE10qE| BU 18 POAIBOS) Sem ajduwes @y} usym PeAIesqo Hd 0 20D yim pejsnipe Hd, )

L'8 L8 9'8 9'8 g'8 9'8 '8 '8l 00} £002/91/} 1 ejdwes-gng jueniy3

L'8 L'8 9'8 9'8 9’8 L'8 L'g 2'ce 00} 200g/¥1/1 1 8|dwes-gng juanij3

L8 '8 9'8 9'8 G'g L'8 2’8 ¥'ec 0014 £002/21/1} 8|dwes-gng wenja

'8 L'8 9'8 g8 g8 9'8 ¢'8 gel 00t £002/21/01 e|dwes-gng juen|y3

9’8 L8 9's 9'8 g's 9’8 ) 102 0ot 2002/01/01 e|duies-gng juenyid

'8 9'8 €8 1'g 28 0’8 0’8 1’8l 08 joljuc)d
117 usjquiy

8'L 'L L'l 8'L 'L 9L wg 'L 9’6l 001 £002/91/1 | 8jdwes-gng eni3

8L gL LL 8'L vL 9L A g9've 06 2002/ 1/1 | ejdwes-gng juenj3

L'l gL LL 8L vL 9L ws'L g'9¢ 00} £002/2 /1 L 8ldwes-gns juen|y3

YAVA 1A L'L L'L LA 9L we'L 7’61 001} £002/21/01 ejdwes-gng jusniii3g

gL Ve L'L 9L V'L 9L w&'L 6'ce 06 £002/01/01 8jdwes-gng uenjy3

gL gL L'l L2 vL £L 8L l'ce 001} joiuo)H
(20D %§'¢ eoedspes pe||oNuod

»sm »sm »% »sm »sm ji l leniu; | ssjeuoeN (%) ajduies
eq eq Jo JaquInN | |BAIAING
Hd abeaany Aeq-2

800z ‘9z Atenigad - Apnmis yiig Hd puodeg
uopenjeaz A)oixo) jeyisigns

L "ON Jug|d Juswileal] Jajemaisepm
Ayaoyiny Jaary ojuloep ues

€-llIA siqeL




During the tests to determine the effect of controlling pH drift, only two baseline samples
exhibited a reduction in reproduction of 25% o6r more when pH was not controlled, the
October 8 and October 12 samples. In both cases, when these samples were tested
under a CO,-enriched atmosphere to control pH, the rate of reproduction increased so
that the decrease in reproduction in the effluent sample, compared to the control, was
less than 25%. In fact, the October 8 effluent sample had better reproduction than the

control when tested in a CO,-enriched atmosphere.

Two possibilities have been suggested with respect to why pH control may reduce
sublethal effects. The first is that it affects the alkalinity of the sample. The second is
that it changes the ionic form of the alkalinity that is present. Below pH 7.6, alkalinity is
present as the bicarbonate ion (HCO5). At pH 8.5 approximately 5% of the alkalinity is
present as the carbonate ion (COj57). The carbonate ion may be more stressful to C.
dubia than the bicarbonate ion and thereby, produce the sublethal effects that have been
observed.

The Phase 1 EPA manual suggests pH control studies to determine whether reduced
toxic responses are due to ammonia or cationic metals. Neither ammonia nor cationic
metals are believed to be the cause of WWTP No. 1 sublethal WET test failures. As
shown in Figure il-4, the concentration of ammonia in the effluent is very low. With
respect to metals, neither analytical tests for metals (summarized later in this chapter)

nor the EDTA treatments indicated that a metal(s) is the cause of the sublethal test
failures.

DAPHNIA MAGNA TESTS

If the sporadic sublethal WET test failures are concluded to be a resuit of the quality of
the water supply, the question arises as to how the permit should address this. The
alkalinity and hardness present in the effluent are not expected to impact aquatic life in
the receiving stream. Therefore, it would be desirable to use a WET test that is sensitive
to other substances that might produce WET test failures but not sensitive to the

concentrations of alkalinity and hardness that are present.

Viii-6

MAProjects\05271005-0 NDOC\SummaryRpASTE-FinahSJRA_Master_Doc(Final).doc




It was decided to run a 7-day survival and reproduction WET test using D. magna, which

is less sensitive to high TDS concentrations than C. dubia. The hypothesis was that D.
magna may also be less sensitive to the concentrations of alkalinity and hardness
present in WWTP No. 1 effluent.

The test with D. magna was initiated in November 8, 2007, using the October 10, 2007,
sub-sample. The test followed ASTM Method STP-871. The resulis are presented in
Table VIiI-4, and the laboratory report is provided in Attachment J.

Table ViiI-4

San Jacinto River Authority
Wastewater Treatment Plant No. 1
Sublethal Toxicity Evaluation

Daphnia magna 7-day Survival and Reproduction Test — November 8, 2007
(October 10, 2007, Effluent Sample)

7-Day Percent
Survival Average Number
Sample (%) of Neonates
Control 100 64.3
100% Effluent 100 48.2

As shown in Table Vill-4, the D. magna had 25% reduced reproduction in the effluent
compared to the control. This test suggests that D. magna is also sensitive to the ion

composition of the effluent and is not a practical alternative to the C. dubia test.
CHEMICAL ANALYSES

In order to determine whether effluent metal concentrations could be responsible for the
sporadic sublethal test failures, effluent samples were analyzed twenty-three times. The
data are summarized in Table VIlI-5. Most metal concentrations were reported as below

the detection limit. Metals are not considered a cause of the sublethal WET test failures,

Vill-7

M:\Projects\0527\005-0 NDOC\SummaryRpt\STE-Fina\SJRA_Master_Doc(Finat).doc




8-11A olqe S1se] S|elon

|9ne| ejqencds; B Je alfjeue 1961e) oY) SUBIUOD YUBIG POYISW PBIBIOOSSE 8l "UOHBUILIBIUOD YUBIQ POLIOIN = .
“nwy Buodel ey uey; S8 §) JINSeY ‘YNsel pejewnss = ,

95 16 SP Ly gg 09 8% 65 ¥9 8y 95 (qdd) )0} ‘ouiz
020> 120 020> 020> 02°0> .20 02'0> 020> 02 0> 02'0> 02'0> {qdd) (210} 18NS
00'6> 00'6> 00> 00'6> 00'6> 00'6> 00'g' 00'6> 006> 00'6> 00'G> {qdd) 810} ‘winjuajes
004> 004> 0'0L> 001> 0'0l> 001> 001> 0'0L> 001> 001> 001> (qdd) je10} "|e%oIN
8L 196 ey 86'S 00> 00'e> ob'y 2L €L'C 00°€> 2’2} (qdd) 1210} 'WNUapaAIoON
020> 02'0> 02 0> 020> 02 0> 020> 8%'0 02 0> .20 £e'0 002°0> {qdd) je10) ‘Kinois iy

zl B2l 901 00'S> 00'G> 006> 00'G> 00'6> 00> 006> 00'6> {qdd) 10} pee
G 256 6/ 85'8 SHE 122 LSt 258 v'6 916 0l {qdd) jejo) leddoD
00'¥> 00'v> 00'v> 001> 001> 00'v> 00'v> 00'p> 00'v> 00'v> 00'v> {qdd) jejo; "winiioyD
00'1> 00'L> 001> 00'1> 00'1> 001> 00'1> 00'1> 00'1> 00'1> 00'L> {qdd) [e10}) "wnjwiped

L'GL $'9L L'El 9l 00'6> 006> 00°¢> 00°'S> 00'6> 00'6> 00'6> (qdd) jej0} ‘olussily

e e e -
900¢/8/21 [9002/9/2 | [8002/v/21 |9002/L/Z L [9002/L2/1 1| 9002/8/11 | 9002/9/L L | 9002/9/01 | 9002/b/01 | 9002/2/04 |9002/S L/6

ajeQ ojdweg e
Sv 33 65 €5 g9 09 g wC B LY 8Y 142 zy {qda) |e10} ‘oulZ
£0 002'0> c0'0> 200> 02'0> 02'0> 020> - 020> 02'0> 020> 02'0> {qad) (ejo} "18AlIS
006> 00'6> 00'6> 006> 00'6> 006> 00°6> - 005> 00'6> 00'6> 00'6> {qdd) ei0) ‘wniusjes
001> 001> 001> 00oL> 001> 0'04> 001> 2e 001> 0'0L> 001> 001> (qdd) (101 '|8%OIN
ee'L 22 L 2’8l 184 v9'p S8’y ISV - 52§ R 18y £l's | (qad) reidy 'wnuspaion
0020> | 0020 020> 0e 0> 02'0> 020> 020> - 02 0> 02 0> 02'0> 02 0> {add) reio} "Aindisiy
005> 00'6> 00'S> 006> 00'6> 006> 00°6> KA 00'6> 00°6> 00'G> 00°6> (qdd) 1ej0} ‘pee
¥8'6 £9'9 LL'6 L0l vl v'el 8.8 S5 19'8 £0'8 96'8 8'8 {qdd) feioy 18ddor
00'v> 00> 00'v> 00> 00'v> 00> 00'v> W91 00'v> 00'v> 00'v> 00'v> (qdd) reyo) 'wnjuoig)
00°L> 00't> 001> 00'L> 00°L> 00'L> 00°1> aN 004> 00'L> 00'}> 00'L> (qdc) jejo} ‘uinjwupen
00'6> 00'6> 00'6> 006> 006> 00'S> 006> - 00'6> 00'g> 00> 00'S> (qdd) [eio) 'oluesly

e e e e — T s
9002/€1/6 | 900¢/11/6 | 9002/6/8 | 900¢/2/8 [9002/¥ L/L | 9002/Z H/L %8«35 9002/€/. [ 9002/6/9 | 9002/2/9 | 9002/5/9 |9002/21/S -
. sjeq ajdwies

sesA|euy jelo jueniya
uonenjeaz Ayojxol jeyie|gns
| "ON jusuwieal] J8)emMalIsepm
Auoyiny seny ojuioep ues

S - llIA 8jqel




because the reported metal concentrations are low or below the detection limit, and

because the Phase 1 Tier 1 characterization studies are not consistent with metal
induced toxicity.

Wastewater samples were also analyzed for surfactants ten times in 2007. Surfactants
were not detected in the effluent. Laboratory reports for both, metals analyses and

surfactant analyses, are provided on the enclosed disc.

VHl-9

MAProjecis\0527\005-01\DOC\Summary RpSTE-FinalSURA_Master_Doc(Final).doc




CHAPTER IX
COMPARISON OF WHOLE EFFLUENT TOXICITY TESTS FOR
WASTEWATER TREATMENT PLANTS NO. 1 AND NO. 2

As previously discussed, SJRA operates three WWTPs in The Woodlands. It has been
determined that The Woodlands WWTP No. 2 also experiences sporadic sublethal WET
test failures. This chapter compares the two plants and the results of WET tests of the
effluent produced by the two plants.

DESCRIPTION OF THE WOODLANDS WWTP NO.2

SJRA is authorized under the Texas Pollutant Discharge Elimination System (TPDES)
Permit No. WQ0012597-001 to treat an annual average flow of not to exceed 6.0 MGD.

The permit limits for conventional pollutants are presented in Table 1X-1.

Table I1X-1

San Jacinto River Authority
Wastewater Treatment Plant No. 1
Sublethal Toxicity Evaluation

Wastewater Treatment Plant No.2 Permit Effluent Limits

Parameter Daily Average Effluent Limit
Ammonia-Nitrogen, 30-day Average 2.6 mg/L maximum
CBOD;, 30-day Average 10 mg/L. maximum
Dissolved Oxygen, at all times 4.0 mg/L minimum
Total Suspended Solids, 30-day Average 15 mg/L maximum

WWTP No. 2 has undergone an expansion in 2004 to comply with effluent permit limits
and to accommodate increasing flows. The current capacity is 7.8 MGD. Prior to
completion of the expansion in 2004, some flow in the WWTP No. 2 service area was
diverted to WWTP No. 1. No wastewater has been diverted since 2004.

WWTP No. 2 includes an activated-sludge-process that is operated in a complete-mix
mode. A flow diagram of the existing liquid and solids treatment processes is presehted
in Figure IX-1. Table IX-2 is a list of the major treatment units and their respective sizes.
Effluent is disinfected by UV radiation.

IX-1

M:\Proieaswszm05~01\DOC\SumrnaryRpt\STE-Final\SJRA_Master_Doc(Final).doc




WYHOVIO MOT4 Z 'ON LNVId LNINLVIYL ¥3LVMILSYM

NOILYNTYAT ALIOIXOL TVHLITENS
I "ON INV1d LNJNLVYIYL ¥3LYMILSYM
ALIYOHLNY ¥3AI OLNIOVI NVS

- SSYdAB _ -
L=X| 3HN9I4 N Ean
oNidid 3o0ms/ainon ———
dWNd TIRISHINENS ﬂ
TINSDRT
1138 ALIAYHO
TS HIM0TB TYONIMINID D
)
TNV OL NIN0T8 INFWIOVIGSIO uiSos (0]
SGNoS
dANd ALAYD ONISSIuooNd
wis 18 SS3ug b L dais30i0
AiAvy o
173 Ol dMNd LNINIOVIASIO 3ALISOC TIEN0C E
ANVL ONIQTIOH
Mmm woaoﬁ.“(m mcw_wwmmo_o dhind WONIJINLNID g
NI
INVLYN¥3dNS 23z 3§30 OlBONIY
e | 889
¥ H DT
FININIIHL 1138 ALAVED OL
\ﬁ TNVIVNEIING MINIHOIL L1138 ALAYED paua..__uz_
A N
N N SHNOMOVIH OL NIV¥Q
e
LNYLYNM34NS NOLLYLS ‘ON
SYM/SYy HILASSYVD LN SaNNd z.<1._k3 Zn_m«kmo 13N
. . 3
_— Q¢ o =1
HSYMMOVE SVM svy
hnos SHINOTS
35008
5007
NOWY¥IV 1S0d xomu g
y 3 WAOS / L
TVALND e & Wﬂ_ I
ST g | [ [ K . ON
Sy SV SNISVE HIBWVHO dlmm oL
WA TIVHSHYY  NOIOIINISI AN AYVILYIL A¥YONODI3S mwv%_.m_% NOWVY3Y Emwhum 1189 QaLvNav SN3INIS ONITIAAVL
W30 NOUY¥3Y
TILONYY OL

$anos

LVIDOSSY
AAWNNTd NVTV

INVED  BupBupri-xanBii\poov\ 10—G00N\LZSO\SIHoI\ T £6:01-80/62/01




Table 1X-2

San Jacinto River Authority
Wastewater Treatment Plant No. 1
Sublethal Toxicity Evaluation

Wastewater Treatment Plant No. 2 Treatment Units

Type of Unit Number of Units Size
Main Lift Station 1 23 ft x 21 ft x 33.75 ft
(SWD)
1, Manual 60-in channel width

Bar Screens

2, Automatic 30- in channel width
Aerated Grit Unit 1 24 ft x 24 ft x 14 ft (SWD)
Aeration Basins 8 86 ft x 36 ft x 16 ft (SWD)

Secondary Clarifiers

3, Center feed

80 ft diam X 12 ft (SWD)

Tertiary Filters

3 Automatic Backwash-Traveling
Bridge; with post-aeration in outlet
trough

16 ft x 52 ft (11 in bed
depth)

1 UV Disinfection

6 Low pressure, high intensity
banks in two channels (3 in each)

35 ft x 275 ft x 2 ft
(each channel)

Effluent Flume 1, Parshall 30 in (throat width)
Gravity Belt Thickeners 2 2.0 meter belt
Aerobic Digesters and | 4 (3 digesters and one holding | 55 ft x 55 ft x 26.5 ft (SWD)
Holding Tank tank)
Gravity Thickener 1 40 ft diam x 10 ft (SWD)

1 1.5 meter belt
Belt Presses

1 2.0 meter belt

IX-3

M:AProj )527\005-01\DOC

YRpOSTE-FinahSJRA_Master_Doc{Final).doc




WWTP No. 2 uses chemical addition only for sludge dewatering. The polymer used for
sludge dewatering at WWTP No.2 is not the same as the polymer used at WWTP No.1.

WWTP No. 1 and WWTP No. 2 are similar in size, and both plants are activated-sludge
process plants operating in a complete-mix mode. In the last two years, both plants have
had an average monthly flow between 3 and 4 MGD

Other significant features of the two plants are as follows:
e The two plants are approximately 4.2 miles apart.

« The service areas for both plants are dominated by residential uses. The WWTP
No. 1 service area has a higher number of non-residential users, primarily office
buildings and lodging. WWTP No.1 has a small industrial contribution and
WWTP No.2 has no industrial users.

« The raw water supply for the service area of both plants is the same, the
Evangeline and Jasper Aquifers. Their effluents can usually be characterized as
low hardness and high alkalinity, as shown on Figure 1X-2.

COMPARISON OF WHOLE EFFLUENT TOXICITY TESTS

Both plants are required by permit to conduct chronic WET testing with C. dubia and
P. promelas. The dilution series for WWTP No. 2 is 0%/32%/42%/56%/75%/100%; the
critical dilution is 100%. WWTP No. 2, like WWTP No. 1, has sporadic sublethal WET
test failures in the C. dubia test. The WET test results for WWTP No. 2 for both P.
promelas and C. dubia are summarized in Table 1X-3. Sublethal WET test failures in the
C. dubia test occurred in 8 out 20 tests, or 40% of the WET tests since June 1999.

Figure IX-3 presents the dose-response curves for the WWTP No. 2 C.dubia WET tests
that were sublethal failures. It should be noted that, the dose-response curves are flat or
have only a small slope. For comparison, Figure 1X-4 shows the dose-response curves
of C. dubia sublethal WET test failures for WWTP No. 1. These curves also tend to be
flat or have a small slope. The shape of the dose-response curves is remarkably similar
for both plants.

IX-4

MAProjects\0527\005-0 \DOC\Summary Rpt\STE-Final\SJRA_Master_Doc(Final).doc




130

HARDNESS

-
-
[=]

8

~
(=]

Hardness (mg/L as CaCO3)

50 -

ﬂ.

30 Y . : ¥ T . v .
D-00 D-01 D-02 D-03 D-04 D-05 D-06 D-07 D-08
Date
300 ALKALINITY
g 270
Q
©
(3]
& 240
=d
=)
E
> 210 1
=
©
x
< 180
150 T y T T . T T
D-00 D-01 D-02 D-03 D-04 D-05 D-06 D-07 D-08
Date
{+WMP No.1 —A&—WWTP No.2
*Hardness & Alkalinity are averages of the sub-samples of the WET test.
Figure iX-2
San Jacinto River Authority
Wastewater Treatment Plant No. 1
Sublethal Toxicity Evaluation
Effluent Hardness and Alkalinity - WWTP No.1 and WWTP No.2
FigurelX-2.xls IX-5

11/3/2008




Table IX-3

San Jacinto River Authority
Wastewater Treatment Plant No.1
Sublethal Toxicity Evaluation

Whole Effluent Toxicity Compliance Results for WWTP No. 2

NOEC (% Effluent)
Ceriodaphnia dubia Pimephales promelas
Month Survival Reproduction | Survival Growth
June 1999 100 75
November 1999 100 56 <32% <32%
December 1999 100 100
Feb 2000 100 100 100 100
Sep 2000 100 <32
Mar 2001 100 100 100 100
Sep 2001 100 75
Mar 2002 100 100 100 100
Sep 2002 100 42
Mar 2003 100 100 100 75
Sep 2003 100 100 100 100
Mar 2004 100 100 100 100
Sep 2004 100 75 100 100
Mar 2005 100 100 100 100
Sep 2005 100 75 100 100
Mar 2006 100 100 100 100
Sep 2006 100 75 100 100
Mar 2007 100 100 100 100
Sep 2007 100 100
Mar 2008 100 100 100 100
Sep 2008 100 100 100 100

Note: The critical dilution is 100% effluent.

IX-6

MAProjects\0527\005-0 NDOC\Summary RpNSTE-FinakSJRA_Master_Doc{Final).doc




June-1999

40
35

[ o © wn
© ~ w ~

*100 4

November-1999

o 8 9 £ g

NOEC: 75 %; 1C25: 65 %; PMSD: 49 % **

~00

September-2000
30
25
20
15
10 80%
5
0%
e P g 8 Fd

*100 o

NOEC: 56%; 1C25: 53%; PMSD: 35%

September-2001